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[HeTpykuis npo 3acTocyBanHs NiKapebKoro 3acofy, BUKIAACHA MOBOIO | Jlo peecTpaLifHoro nocBigyenns
opuriHany  (MOBOI, BiAMiHHOW  Bim  JepikaBHOY), KOpOTKa
XapaKTepUCTHKA JIIKAPCBKOro 3acoly, BUKIAAEHA MOBOK Opurinany | Ne /4 /755 /5 /o joor
(MOBOIO, BIIMIHHOIO Bijl JepiKaBHON), 3aTBEp/IKeHa BIiINOBIAHO 1o
HOPMATMBHMX ~BMMOT Kpainu 3asBHuka/BupoGuuka srigHo 3 | Big A O A~
pe3yibTaTamMM KIiHIYHHX BHIIPOOYBaHb
umMe-bYCYJIB®AH / pms-BUSULFAN
PO3YHH IS iH’ €Ki 6 Mr/ma

Prpms-BUSULFAN
60 mg / mL
Package Insert for Reconstitution, Administration and Dosage
See Product Monograph for complete product information

"'pms-BUSULFAN
60 mg / mL
Notice pour la reconstitution, I'Administration et la Posologie
Pour I'information compléte voir la monographie de produit

Proms-BUSULFAN
60 mg / mL
Package Insert for Reconstitution, Administration and Dosage
See Product Monograph for complete product information

PMS-BUSULFAN (BUSULFAN) INJECTION IS A POTENT CYTOTOXIC DRUG THAT
RESULTS IN PROFOUND MYELOSUPPRESSION AT THE RECOMMENDED DOSAGE.
IT SHOULD BE ADMINISTERED UNDER THE SUPERVISION OF A QUALIFIED
PHYSICIAN WHO IS EXPERIENCED IN THE USE OF CANCER
CHEMOTHERAPEUTIC AGENTS AND IN THE MANAGEMENT OF PATIENTS WITH
SEVERE PANCYTOPENIA. APPROPRIATE MANAGEMENT OF THERAPY AND
COMPLICATIONS IS ONLY POSSIBLE WHEN ADEQUATE DIAGNOSTIC AND
TREATMENT FACILITIES ARE READILY AVAILABLE.

DOSAGE AND ADMINISTRATION

pms-BUSULFAN (busulfan) should be administered intravenously via a central venous catheter as a
two-hour infusion every 6 hours x 4 consecutive days for a total of 16 doses. All patients should be
premedicated with anticonvulsants, such as phenytoin, to prevent seizures, as busulfan is known to
cross the blood brain barrier. Antiemetics of the 5-HT3 class should be administered prior to the first
dose of pms-BUSULFAN and continued on a fixed schedule through administration of pms-
BUSULFAN or considered through completion of the preparative regimen. The usual adult dose of
pms-BUSULFAN in combination with cyclophosphamide as a preparative regimen prior to bone
marrow or peripheral blood progenitor cell replacement support is 0.8 mg/kg of ideal body weight or
actual body weight, whichever is lower. For obese or severely obese patients, dosing based on
adjusted ideal body weight could be considered. Ideal body weight (IBW) should be calculated as




follows (height in cm, and weight in kg): IBW (kg; men) = 50 + 0.91 x (height -152); IBW (kg,
women) = 45 + 0.91 x (height -152). Adjusted ideal body weight (AIBW) should be calculated as
follows: AIBW = IBW + 0.25 x (actual weight - IBW). Cyclophosphamide in combination with
pms-BUSULFAN was given on each of two days as a one-hour infusion at 60 mg/kg beginning on
BMT day -3, no sooner than six hours following the 16th dose of pms-BUSULFAN. Based on the
literature evidence, there appears to be safety benefits in patients with hematologic malignancies
receiving cyclophosphamide 6 hours or more following pms-BUSULFAN.

Stability and Storage Recommendations

Unopened vials of pms-BUSULFAN injection must be stored under refrigerated conditions between
2°C - 8°C.

pms-BUSULFAN diluted in 0.9% Sodium Chloride Injection, USP or 5% Dextrose Injection, USP
is stable at room temperature (25°C) for up to 8 hours but the infusion must be completed within that
time. pms-BUSULFAN diluted in 0.9% Sodium Chloride Injection, USP is stable at refrigerated
conditions (2°C - 8°C) for up to 12 hours but the infusion must be completed within that time.

FREEZING OF DILUTED PREPARATIONS OF PMS-BUSULFAN IS NOT
RECOMMENDED.

Reconstituted Solutions

Preparation for Intravenous Administration: As with all parenteral drug products, intravenous
admixtures should be inspected visually for clarity, particulate matter, precipitate, discoloration and
leakage prior to administration, whenever solution and container permit. Discard unused portion.
pms-BUSULFAN must be diluted prior to use with either 0.9% Sodium Chloride Injection, USP
(normal saline) or 5% Dextrose Injection, USP (D5W). The diluent quantity should be 10 times the
volume of pms-BUSULFAN Injection, so that the final concentration is approximately 0.5 mg/mL.
By way of example, for a 70-kg patient, the amount of drug to be administered would be calculated
as follows:

(70 kg patient) x (0.8 mg/kg) / (6 mg/mL) = 9.3 mL busulfan (56 mg total dose).

To prepare the final solution for infusion, add 9.3 mL of busulfan to 93 mL of diluent (normal saline
or D5W) as calculated below:

(9.3 mL busulfan) x (10) = 93 mL of either diluent plus the 9.3 mL of busulfan to yield a final
concentration of busulfan of 0.54 mg/mL (9.3 mL x 6 mg/mL / 102.3 mL = 0.54 mg/mL).

All transfer procedures require strict adherence to aseptic techniques, preferably employing a
vertical laminar flow safety hood while wearing gloves and protective clothing. Using a syringe
fitted with a needle, remove the calculated volume of busulfan injection from the vial and dispense
the contents of the syringe into an intravenous bag (or syringe) that already contains the calculated
amount of either normal saline or D5W, making sure that the drug flows into and through the
solution. DO NOT put the busulfan injection into an intravenous bag that does not contain normal
saline or DSW. Always add the busulfan to the diluent, not the diluent to the busulfan. Mix
thoroughly by inverting several times.

Infusion pumps should be used to administer the diluted busulfan solution. Set the flow rate of the
pump to deliver the entire prescribed busulfan dose over two hours. Prior to and following each
infusion, flush the catheter line with approximately 5 mL of 0.9% Sodium Chloride Injection, USP
or 5% Dextrose Injection, USP. DO NOT infuse concomitantly with another intravenous solution of
unknown compatibility. WARNING: PMS-BUSULFAN SHOULD NOT BE GIVEN BY RAPID
INTRAVENOUS INJECTION OR BOLUS.




Parenteral Products
Intravenous Injection

1) 0.9% Sodium Chloride Injection, USP

Vial Size (mL) Volume of Diluent to Approximate Nominal
be added (mL) (for a Available Volume Concentration per mL
70-kg patient) (mL) (for a 70-kg
patient)
10 93 102 0.5mg
2) 5% Dextrose Injection, USP
Vial Size (mL) Volume of Diluent to Approximate Nominal
be added (mL) (for a available Volume (mL) Concentration per mL
70-kg patient) (for a 70-kg patient)
10 93 102 0.5 mg

By way of example, for a 70-kg patient, the amount of drug to be administered would be calculated
as follows:

(70-kg patient) x (0.8 mg/kg) / (6 mg/mL) = 9.3 mL busulfan (56 mg total dose).

To prepare the final solution for infusion, add 9.3 mL of busulfan to 93 mL of diluent (normal saline
or D5W) as calculated below:

(9.3 mL busulfan) x (10) = 93 mL of either diluent plus the 9.3 mL of busulfan to yield a final
concentration of busulfan of 0.54 mg/mL (9.3 mL x 6 mg/mL / 102.3 mL = 0.54 mg/mL).

Special Instructions

Preparation and Administration Precautions:

As with other cytotoxic compounds, caution should be exercised in handling and preparing the
solution of pms-BUSULFAN. Skin reactions may occur with accidental exposure. The use of gloves
is recommended. If pms-BUSULFAN or diluted pms-BUSULFAN solution contacts the skin or
mucosa, wash the skin or mucosa thoroughly with water.

DO NOT USE POLYCARBONATE SYRINGES OR POLYCARBONATE FILTER
NEEDLES WITH PMS-BUSULFAN.

Procedures for proper handling and disposal of anticancer drugs should be considered. Several
guidelines on this subject have been published. There is no general agreement that all of the
procedures recommended in the guidelines are necessary or appropriate.

For the latest information about pms-BUSULFAN, find the product monograph prepared for
healthcare professionals by visiting the Health Canada website (www.healthcanada.gc.ca); the
manufacturer’s website (www.pharmascience.com), or by calling 1-888-550-6060. C
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60 mg / mL
Notice pour la reconstitution, I'Administration et la Posologie
Pour I'information compléte voir la monographie de produit

PMS-BUSULFAN  (BUSULFAN) INJECTABLE EST UN PUISSANT AGENT
CYTOTOXIQUE QUI PROVOQUE UNE PROFONDE MYELOSUPPRESSION A LA
POSOLOGIE RECOMMANDEE. IL DOIT ETRE ADMINISTRE SOUS LA SUPERVISION
D’UN MEDECIN QUALIFIE EXPERIMENTE DANS L’USAGE DES AGENTS
CHIMIOTHERAPEUTIQUES ONCOLOGIQUES ET LA PRISE EN CHARGE DES
PATIENTS ATTEINTS DE PANCYTOPENIE GRAVE. LA GESTION APPROPRIEE DU
TRAITEMENT ET DE SES EVENTUELLES COMPLICATIONS N’EST POSSIBLE
QU’EN PRESENCE DE RESSOURCES DIAGNOSTIQUES ET THERAPEUTIQUES
APPROPRIEES.

POSOLOGIE ET ADMINISTRATION

pms-BUSULFAN (busulfan) doit étre administré par voie intraveineuse au moyen d’un cathéter
veineux central en perfusion de deux heures toutes les six heures pendant quatre jours consécutifs
pour un total de 16 doses. Tous les patients doivent au préalable recevoir un anticonvulsivant (p.ex,,
la phénytoine) pour prévenir les crises convulsives, car le busulfan traverse la barriere
hématoencéphalique. Des antiémétiques de la classe des antagonistes des récepteurs 5-HT3 doivent
¢tre administrés avant la premiére dose de pms-BUSULFAN et maintenus selon un programme fixe
tout au long du traitement par pms-BUSULFAN ou envisagé jusqu’a la fin du schéma préparatoire.
La dose habituelle pour adultes de pms-BUSULFAN en association avec le cyclophosphamide en
schéma de conditionnement en vue d’une greffe de moelle osseuse ou du remplacement des cellules
progénitrices du sang périphérique est de 0,8 mg/kg de poids corporel idéal ou de poids corporel
réel, selon celui qui est le moins élevé. Chez les personnes obéses, ou trés obeses, on doit envisager
une posologie basée sur le poids corporel idéal ajusté. Le poids corporel idéal (PCI) doit étre calculé
comme suit : (taille en cm, et poids en kg) : PCI (kg; hommes) = 50 + 0,91 x (taille -152); PCI (kg;
femmes) = 45 + 0,91 x (taille -152). Le poids corporel idéal ajusté (PCIA) doit étre calculé comme
suit : PCIA = PCI + 0,25 x (poids actuel - PCI). Du cyclophosphamide a été administré en
concomitance avec pms-BUSULFAN chacun des deux jours a raison d’une perfusion d’une heure a
60 mg/kg a compter du jour -3 de la GMO, six heures suivant la 16e dose de pms-BUSULFAN.
Basée sur la littérature, il semble qu’il y aurait des avantages d’innocuité chez des patients ayant des
malignités hématologiques recevant de la cyclophosphamide 6 heures ou plus aprés la prise de pms-
BUSULFAN.

Stabilité et recommandations d’entreposage

Les flacons non entamés de pms-BUSULFAN injectable doivent étre réfrigérés entre 2 °C et 8 °C.
pms-BUSULFAN dilué dans une solution de chlorure de sodium a 0,9 %, USP ou de dextrose & 5
%, USP est stable a la température ambiante de 25 °C pendant au plus 8 heures, mais la perfusion
doit étre faite a I’intérieur de ce délai. pms-BUSULFAN dilué dans une solution de chlorure de
sodium a 0,9 %, USP est stable lorsqu’il est réfrigéré (entre 2 °C et 8 °C) pendant au plus 12 heures,
mais la perfusion doit étre faite a ’intérieur de ce délai.

LA CONGELATION DES PREPARATIONS RECONSTITUEES DE PMS-BUSULFAN
N’EST PAS RECOMMANDEE.




-~

Y

Solutions reconstituées

Préparation pour administration intraveineuse : A Iinstar de tous les médicaments destinés a
I’administration parentérale, les mélanges intraveineux doivent étre inspectés visuellement pour
vérifier la clarté de la solution, la présence de matiéres particulaires, d’un précipité, de décoloration
et de fuite avant I’administration, chaque fois que la solution et le contenant le permettent. Jeter
toute portion inutilisée du médicament. pmsBUSULFAN doit étre dilué avant usage soit dans une
solution de chlorure de sodium & 0,9 %, USP (solution physiologique salée) ou dans une solution de
dextrose a 5 %, USP (D5SW). La quantité de diluant doit étre dix fois supérieure au volume de pms-
BUSULFAN injectable, de fagon que la concentration finale soit d’environ 0,5 mg/mL. Par
exemple, pour un patient de 70 kg, la quantité de médicament & administrer serait calculée comme
suit :

(Patient de 70 kg) x (0,8 mg/kg) / (6 mg/mL) = 9,3 mL de busulfan (dose totale de 56 mg).

Pour préparer la solution finale destinée a la perfusion, ajouter 9,3 mL de busulfan a 93 mL de
diluant (solution physiologique salée ou D5W) suivant le calcul ci-dessous :

(9,3 mL de busulfan) x (10) = 93 mL de I'un ou I’autre diluant plus les 9,3 mL de busulfan pour
obtenir une concentration finale de busulfan de 0,54 mg/mL (9,3 mL x 6 mg/mL / 102,3 mL = 0,54
mg/mL). ,

Toutes les manceuvres de transfert exigent le respect strict de techniques aseptiques, préférablement
le recours a une hotte a flux laminaire vertical et le port de gants et de vétements de protection. A
I’aide d’une seringue dotée d’une aiguille, retirer le volume calculé du busulfan injectable du flacon
et déverser le contenu de la seringue dans un sac a perfusion (ou seringue) contenant déja la quantité
calculée de solution physiologique salée ou de DSW, en vous assurant que le médicament s’écoule
librement jusque dans la solution. NE PAS mettre du busulfan injectable dans un sac a perfusion ne
contenant pas de solution physiologique salée ou de DSW. Toujours s’assurer d’ajouter du busulfan
au diluant, et non le diluant au busulfan. Mélanger a fond la solution en inversant le sac ou la
seringue plusieurs fois.

Des pompes a perfusion doivent étre utilisées pour administrer la solution diluée de busulfan. Régler
la vitesse de perfusion de la pompe de fagon a injecter la totalité de la dose prescrite de busulfan en
deux heures. Avant et apreés chaque perfusion, rincer le cathéter central & demeure avec environ 5
mL de solution de chlorure de sodium & 0,9 %, USP ou de solution de dextrose a 5 %, USP. NE PAS
perfuser conjointement avec une autre solution intraveineuse dont la compatibilité est inconnue.
MISE EN GARDE : PMS-BUSULFAN NE DOIT PAS ETRE ADMINISTRE EN PERFUSION
INTRAVEINEUSE RAPIDE NI EN BOLUS.

Produits pour administration parentérale
Perfusion intraveineuse

1) Solution de chlorure de sodium a 0,9 %, USP

Format du flacon Volume de diluent a Volume disponible Concentration
(mL) ajouter (mL) pour un approximatif (mL) nominale par mL
patient de 70 kg (pour un patient de 70
kg)

10 93 102 0,5mg




1) Solution de dextrose a 5 %, USP

Format du flacon Volume de diluent a2 Volume disponible Concentration
(mL) ajouter (mL) pour un approximatif (mL) nominale par mL
patient de 70 kg (pour un patient de 70
kg)
10 93 102 0,5 mg

Par exemple, pour un patient de 70 kg, la quantité de médicament & administrer doit étre calculée
comme Ssuit :

(Patient de 70 kg) x (0,8 mg/kg) / (6 mg/mL) = 9,3 mL de busulfan (dose totale de 56 mg).

Pour préparer la solution finale destinée & la perfusion, ajouter 9,3 mL de busulfan a 93 mL de
diluant (solution physiologique salée ou D5W) suivant le calcul ci-dessous :

(9.3 mL de busulfan) x (10) = 93 mL de I’'un ou ’autre diluant plus les 9,3 mL de busulfan pour
obtenir une concentration finale de busulfan de 0,54 mg/mL (9,3 mL x 6 mg/mL / 102,3 mL = 0,54
mg/mL).

Instructions spéciales

Précautions pour la préparation et ’administration : Comme pour les autres agents
cytotoxiques, certaines précautions s’imposent lors de la manipulation et de la préparation de la
solution de pms-BUSULFAN. Des réactions cutanées peuvent survenir en cas d’exposition
accidentelle au produit. Le port de gants est recommandé. Advenant que pms-BUSULFAN ou la
solution de pms-BUSULFAN diluée entre en contact avec la peau ou les muqueuses, rincer 4 fond la
peau ou les muqueuses avec de 1’eau.

NE PAS UTILISER DE SERINGUES EN POLYCARBONATE OU DE FILTRES
SERINGUES EN POLYCARBONATE AVEC PMS-BUSULFAN.

Des mesures appropriées pour la manipulation et la disposition des anticancéreux doivent étre
envisagées. Plusieurs guides pratiques ont été publiés a ce sujet. Il n’y a pas de consensus en ce qui
concerne la nécessité ou la pertinence de toutes les mesures recommandées dans ces guides.

Pour avoir la derniére information concernant le pms-BUSULFAN, il est possible de trouver la
monographie de produit préparée pour les professionnels de la santé en visitant le site de Santé
Canada (www.santecanada.gc.ca); le site du manufacturier (www.pharmascience.com), ou en
appelant au 1-888-550-6060.
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Ilepeknay iHCTPYKIII IIpo 3acTOCYBaHHS JEPKABHOK MOBOIO,
ABTEHTHYHICTb AKOTO MIATBEp/UKEHA MiAmKcoM 3asBHHKA abo
YIOBHOBAXKCHOI'O HUM IIPEIACTaBHUKaA

mMc-BYCYJIb®AH / pms-BUSULFAN
PO34MH 1 id’exkuii 6 Mr/ma

Mo peectpartitiHoro noceimgeHHs
Ne /A [/ASAS JSor feor
BiJI AA. /)ay‘ AO 2~

Ppms-BY CYJIbOAH
60Mr/mn
Jhucrox-Briaauin 3 iHhopMaIicio 1o Po3Be/IEHHIO, 3aCTOCYBAHHIO Ta JI03YBAHHIO
lloBHa indopmanis no mpoaykry HaBeneHa B Monorpadii na ITpoyxr

M pms-BYCYJIbOAH
6Mr/Ma
Jlucrox-xiaaumt 3 inopMmamnicio 110 po3BeIEHHIO, 3aCTOCYBAHHIO Ta I03YBAHHIO
IToBna indopmartist mo mpoaykry Hasejxena B Monorpadii Ha [Ipogykt

IIMC-BYCYJIb®AH (BYCYJb®AH) JUIS IH'EKIII - IE NOTYKHUIA
IUTOTOKCUYHUIA JIKAPCHLKHIl 3ACIB, IO B PEKOMEH/IOBAHHUX J0O3AX
CIIPHYUHSIE TJIMBOKY MIECJIOCYIIPECIIO. IPEITAPAT CJIII 3ACTOCOBYBATH
MJI HATJSIOM KBAJI®IKOBAHOI'O JIIKAPS, SIKMd MA€ JIOCBUL V¥
3ACTOCYBAHHI IIPOTUPAKOBHX XIMIOTEPAIIEBTHYHUX ATEHTIB TA V
BEJEHHI XBOPMX 3 BHPAJKEHOIO IAHIMUTOIEHIEK). HAJEXKHE
3ACTOCYBAHHSI BYCYJIb@AHY TA BEJEHHSI XBOPUX V PA3I BUHMKHEHHSI
VCKJIAJHEHb  MOXJMBI JIAIIE 3A  HASIBHOCTI  BUIIOBUIHUX
JIATHOCTUYHHUX TA TEPAIIEBTHYHUX YMOB.

JO3YBAHHS TA CITOCIb 3ACTOCYBAHHS

mMc-bBYCYJIb®AH (Oycynbhan) BHYTPIIIHEOBEHHO BBOISTH dYepe3 IEHTPAIbHHN BEHO3HHIMA
KareTep IUIAXOM 1HGY3id TpHBATICTIO 2 TOAMHH dYepe3 KOXHI 6 TOJHH BIIPOAOBK YOTHPHOX Mi0
nocminb, 3aranoM — 16 go3. BceiM mamieHTaM peKOMEHZOBAHO B AKOCTI  IpEeMEQHKallii
3aCTOCOBYBaTH aHTHKOHBYIILCAHTHI 3ac00H, Taki K ¢)eHiTOTH, JUIS NONepePKeHHS CY10M, OCKLITBKH
Oycynbdan npoHUKae Kpi3b remMartoeHnedaniuyauii 6ap'ep. Iepen nepmmoro 103010 Oycynshany i
3aCTOCOBYBaTH IpoTUOMOBOTHI 3acobu S5-HT3 kmacy. 1li 3acobu ciin 3acTocoByBaTH i Hamaii 3a
(IKCOBaHOIO CXEMOI0 B XOJI IOJAJIBIIOTO 3aCTOCyBaHHS Oycynb(haHy, a MOXIHBO # 10
3aBEpHICHHS MiJATOTOBYOIO /IO TPAaHCIUIAHTAlil peXumy. 3BHUaifHa J03a IS JOPOCITHX IIpH
3acTocyBaHHi OycyibaHy pasoMm i3 mukiaodpocdamiioM B pexuMi KOHIUIIIOBAHHS Iiepes
TPAHCILUIAHTAIICI0 KICTKOBOTO MO3KYy a00 mepudepHYHHX KPOBOTBOPHHX KIITHH-IONEPEIHHUKIB
cranoBuTh 0,8 Mr/kr ineamsHol (IMT) a6o daxtiuynoi macu tina (MT) (B 3anexHOCTI Bia TOrO, sIKa
3 JBOX BeJWYHMH Menmie). Jing ocib 3 HammkoBorw abo CHIBHO HAJMIPHOIO Macol Tija IpH
BH3HAYCHHS JO3M CNiJ BUXOAMTH 3i ckopuroBaHoi IMT. IMT B kinorpamax po3paxoByHOTh 3a
(dopMynaMu (zie 3picT y cM, Bara y Kr) : s 4oJosikiB 50 + 0,91 x (3pict B cM — 152), a 115 xKiHOK
45 + 0,91 x (3pict B cM — 152). Jlns orpumaHHs KopuroBanoi imeanpHol Macu Tina (KIMT)
3acTocoBYIOTE (opmyny: IMT + 0,25 x (MT — IMT). I{uknodochamin y cronydeHHi 3 mMc-
BYCVJIb®AH 3acTOCOBYIOTH B KOXKCEH 3 JIBOX JHIB y BHIVISAAI OJHOTOAMHHUX 1H(DY3iii pa3 Ha 100y
B 1031 60 MI/Kr, NOYHHAIOYH 3a 3 IHI, IO NEepeayloTh OO0 TpaHCIUIAHTAalii KPOBi Ta KiCTKOBOTO
Mo3ky (TKKM), ne panime Hix 4yepe3 6 rogus mcns 16-i no3u Oycynedany, OCKIIBKH 3a JaHUMH

NiTEepaTypH TaKUi PeKUM 3acTOCyBaHHS LuKiIodochaminy € Oinpin Oe3neuHuM /Ui XBOpPHX
L]

CradiJbHicTh Ta peKoMeH 1ALl 3i 30epiranHs
Heposkputuii ¢nakoH npemapaty mmc-BYCYJIbOAH I{JIH i
OXOJIO/DKEHHX yMOBaX 3a Temneparypu 2°C - 8°C.  [upeaiop
mmc-BYCVYJIb®AH, posgenennii 0,9% pozuntHBN HaTpit
PO34YHHOM JIEKCTPO3H JJIs iH'eKLil, 30epirae craGiqu 2




TO/MH, ONHAaK iHQY3il0 Ciijl 3aKiHYMTH JI0 TOro, sK meif TepMiH crumBe. pms-bycynsdan,
possenenuii  0,9% posumnoM Harpiio Xnopuway s iH'exumiii, 30epirae cTabinbHICTE mHpH
Temneparypi 2°C - 8°C o 12 romun, ommax indysito cmin 3akigauTd 10 TOTO, AK LICit TEPMiH
CILITHBE.

3AMOPOKYBATH PO3BEJIEHUI PO3YHH BYCVY.JIb®AHY HE PEKOMEHAYETHCS

IIpuroTyBanHs pozunny

IliAroTyBanns 10 BHYTPIMIHEOBEHHOTO BREICHHS: PO3UHH Oycynbdany, sx i 6yns-sikoro npenapary
/UL TAPEHTEPATILHOTO 3aCTOCYBAHH, CIIiJl IIPOKOHTPOIIOBATH Bi3yalbHO HA MPEIMET HPO30pOCTi,
BIZICYTHOCTI CTOPORHIX JaCTHHOK ab0o ocajy, 3MiHM 3a0apBieHHS 200 BUTIKaHHS. BHIamits 3aiiBy
dacthHy npenapaty. nMmc-bBYCVIIb®AH nepen 3acrocyBanHsM moTpi6bHO possectn 0,9%
PO3YMHOM HATPIIO XJIOpUIy Ms im'exuiil (dizionoridamit posunn) abo 5% PO3YHHOM JIEKCTPO3H
mst in'exutiii (DSW). OG'eM po3uMHHMKA IS PO3BEICHHS Mae Oytu B 10 pasis Oinbmmm, Hik 06'eM
mmMc-bYCVYJIb®AH juist in’exmiii. TakuM d9uHOM, KiHLEBa KOHIEeHTpalis Oycynsdany s
BBCICHH: cKknane npudiausHo 0,5 mr/mui. Hanpuxnan, uis namienrta 3 Macoro Tita 70 KT KUTBKICTE
BBCJICHOI'O ME/THKAMEHTY MOXHA PO3PaxyBaTH HACTYIIHHM YHHOM: '

(IamienT 70 xr) x (0,8 Mr/xr) / (6 Mr/mn) = 9,3 Mut Oycynbdany (3arajibHa 103a 56 Mr).

Jns npuroTyBaHHsS KiHIEBOrO po3uMHy mns imGysii, momaiite 9,3 M Oycynedany 3
(prraxony 10 93 Ma pozunnnnka (dizionoriunmii posunn abo D5W) 3a Takmm PO3paxyHKOM:

(9.3 M bycymsgany) x (10) = 93 M OZHOTO 3 PO3UMHIB I PO3BEmEHHS + 9,3 M
bycynbpany Uit ofepKaHHS PO34HHY 3 KIHIEBOIO KOHIEHTpaIiero Oycyasdany 0,54 Mr/m (9,3 Mn
X 6 mr/mn / 102,3 ma = 0,54 mr/min).

Po3sgenenns clijl BHKOHYBAaTH CYBOPO IOTPHMYIOUHCH NpaBHJ ACENTHKH, OAKAHO B
3aXHCHOMY OOKCI 3 BEPTHKAIBbHHM JAMiHAPHHM IIOTOKOM, B PYKaBHYKaX Ta 3aXHCHOMY OZsi3i.
Pospaxosanmii 06'eM OycymbdaHy BiZOHpaIOTh IIIPHIOM Yepe3 TONKY i BHOCATH 4O Mileuka
CHCTEMH UL BHYTPIIIHbOBEHHOTO BBENEHHS (a00 LINPHI), B IKOMY BXKe MiCTHTBCH PO3paxoBaHHIT
o0'eM posunnnuka. He cix BiuBaty BinibpaHuii 3 GrakoHy KOHIIEHTPOBAHUI po3uuH Oycynashany
B NyCTHH MIIEYOK /IS BHYTPINIHBOBEHHOTO BBeleHHs. KoHueHTposamwmit posumn Gycymbhany
CIJl /I0/IaBaTH 110 PO3YMHHHKA I PO3BE/ICHHS, 4 HE HABNakd. MilleyoK NepeBepTaloTh KilbKa
pasiB JUIs IlepeMillly BaHHA.

Jlist BBeZleHHs1 po3Be/IeHoro po3unHy Oycynbbany ciij 3acTocoByBaTH iH(Yy3ilHmIA Hacoc.
HIBuakictb iHQY3ii BCTAHOBMIOIOTH TAKHM YHHOM, abW iH(Y3is npusHayeHoi n03u Gycyishany
TpUBaJa /Bi rojnM. Jlo Ta micis kKoxkHOT iH(Dy3ii C/1i] IPOMHUTH JTiHiO0 NEHTPAILHOrO BEHO3HOTO
KaTerepa IpHOIM3HO 5 MII pO3YHHy M1 po3BeacHHS. He ciix BBoguT Gycynbdan omHOUACcHO i3
IHIIEM PO3YMHOM Ul BHYTDIIIHLOrO BBEJCHHS, CYMICHICTH sikoro 3 GycymbhaHoM Hesimoma.
3ACTEPEXEHHA: IIMC-BYCVJIB®AH HE CJIIJT BBOJMTH HULIXOM IIBUIKOL
IH’EKLIT ABO BOJIIOCHO.

Po3unnn 118 po3BeaeHHs
1) 0,9% natpiro xopun mns in'exuii (Biznosizae Bumoram ®apmaxormei CIIIA)

OOG'em konuentpary | O6'eM posunny mis | [Ipubnusnuit Howminanbna
y (iakoHi, M po3BeieHHs (Mi1) i | 3aranbHil o0'eM juiss | KOHUIeHTparis (Ha 1
XBOPOT0 Macoro Tina | indy3ii (M) ms M, .
70 xr XBOPOT'0 Macoxo TiJia /];) m‘\\
70 kr Aw’ //\ \\
10 93 102}ppesiop o 0,5 Wi° [ «CAPMACARKC

MignorercTee DanMEErH

SN = YRpalna THE»
2) 5% posuun mexctposu mwis in'exiii (DSW) (Binnosinag’Bumoram B

MofieloBilo.____ [/




O6'eM xonuenTpary
y dmakoHi, Mt

O6'eM po3unny ms
po3BeleHHs (M) s
XBOPOT'0 Maco Tijia
70 xr

[1pubiu3nuii
3araibHid 0b'em s
1Hby3iT (M) s
XBOPOr0 MAacor0 Tijia
70 xr

Hominansna
KOHIeHTpauis (Ha 1
MJI)

10

93

102

0.5 mr

Jn TIpHKIIafy HaBOAMMO PO3PaXyHOK Ui BBeleHHs Oycyiab(aHy XBOPOMY 3 Macoro Tila
70 xr:

(70 xr) x (0,8 mr/xr) / (6 mr/mun) = 9,3 mn Gycynsdany (3aransHa 103a 56 Mr).

Jnst mpHrOTYBaHHS KiHIEBOro posumHy s iHY3il, 9,3 mun Gycynedany 3 (uakony
JONAOTE 10 93 MI po34MHy JTs po3BeienHs (dizionoriunmit pozumn a6o DSW) 3a Taxum
PO3PaXYHKOM:

(9,3 M 6ycynedany) x (10) = 93 M OZHOrO 3 PO34MHIB AIA PO3BENEHHA + 9,3 M
Oycyibhany 1t ofiepKaHHs PO3UHHY 3 KIHIEBOK KOHUEHTparieo 6ycynsbany 0,54 Mr/mi (9,3 M
x 6 mr/mn / 102,3 M = 0,54 mr/mi).

CrenianbHi iHcTpYKIil

3acTepeskeHHs 010 HPHTOTYBAHHSA TA BBEICHHS:

Sk 1y BUNAIKY 3 iHITMMH IHTOTOKCHYHHMH CIIOJIYKaMH, CJIiJl JOTPHMYBaTHCS 06EpeKHOCT
I/l 9ac BBEICHHS Ta IPUIOTyBaHHs po3unny mMc-bY CYJIb®AH. TTpu NOTpanisHAi MeTHKaMeHTy
Ha WIKIpY MOXIMBI HECIIPUATIMBI NIKipHI peakiii. PeKOMeHI0BaHO BHKOHYBATH BCi MPONELYPH B
pykaBuukax. Y pasi norpamusaas 1mMc-BYCYJIB@AH a6o posBeneHOro po3duHy IIMC-
BYCVYJIb®AH na mxipy um cim3oBi 0607I0HKH, X CITiJ1 peTeIbHO IIPOMHTH BOJIOKO.

Iy 4YAC TINPUTOTYBAHHSI PO3YHHY IIMC-BYCVJb®AHY HE CJIJ
3ACTOCOBYBATH IOJIIKAPBOHATHI HITTPHUIIN ABO IoJIKH 3
NOIKAPBOHATHHUMMU ®LJILTPAMH.

Crnin moTpumyBaTHCh TpaBHI 30epiraHHs Ta yTWIi3auil NPOTHMYXJIMHHHX areHTiB. Byno omy6ikoBaHO

JIeKiIbKa peKOMeHIallii mono uporo nuraHHsa. OiHaK, HEMAae 3arajbHOr0 BU3HAHHS CTOCOBHO TOTO, IO BCi

NPOLIEAYPH, PEKOMEHI0BaHi B KePiBHHX NPHHIMIAX, € JOPEeYHHMH ab0 HEOOXiIHHMH.

Jns orpumanHa HaiiHoBimoi indopmauii npo mmc-BYCYJIb®AH, osnailiomTecs 3 moHorpadiero s

po3mimieHa Ha BeO-caiiTi
BeO-caiiTi

Jikapcbkoro 3aco0y, sika npusHadeHa aia (axiBIiB OXOPOHM 370pOB'S Ta
Minicrepcta  Oxoponn  3popos’s  Kawamu  (www.healthcanada.ge.ca);
(www.pharmascience.com), abo 3atenedonyiite 3a Homepom 1-888-550-6060.
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